



**BUREAU
VERITAS**

TEST REPORT



Technical Report: (6724)249-0276

Date of Issue: September 11, 2024

Date of Receipt: September 05, 2024

Page 1 of 04

AFPL GLOBAL PVT. LTD.
ATTN: MR. A.K.RAI
 E-56, PANKI SITE-III, KANPUR NAGAR-208020, UP, INDIA

Sample Description: WESTERN BOOT
 Sample Condition: Samples received in good condition.

Color: TAN/PINK Order Style No.: RB 2012
 Article No.: / Fiber Content: /
 Sample: / Product Name: /
 Footwear Company: AFPL GLOBAL PVT. LTD. End Use: FOOTWEAR
 Age Grade: / Supplier Name: /
 Vendor: AFPL GLOBAL PVT. LTD. Buyer Name: RICKS RANCHWEAR
 Manufacturer: / Quantity: 1 HALF PAIR
 Pre-Testing for (Client Name): / Country of Origin: INDIA
 Test Period: September 05, 2024, to September 11, 2024 Country of Destination: /

SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
TOTAL LEAD CONTNENT TEST (CA PROP 65)	PASS	
LEAD IN SURFACE COATING TEST (CA PROP 65)	PASS	
PHTHALATES TEST (CA PROP 65)	PASS	
TOTAL CADMIUM CONTENT TEST	PASS	
CADMIUM SURFACE COATING TEST	PASS	
CHROMIUM VI WITH AGEING TEST	PASS	

NOTE

1. The test has been conducted as per CA PROP. 65, as per vendor request.
2. Results relate only to the items tested.
3. We have conducted the test as per CA PROP. 65 Lead, CA PROP. 65 Phthalate as per vendor request.

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.
AUTHORISED SIGNATORIES

RAHUL SRIVASTAVA
 (Sr. Manager – Analytical)

PLEASE CONTACT:
FOR ANY TECHNICAL ISSUES: RAHUL SRIVASTAVA
E. MAIL: rahul.srivastava@bureauveritas.com
PHONE NO: 0120-4368205
FOR ANY GENERAL ISSUES: PRADEEP SHRIVASTAVA
MAIL: pradeep.shrivastava@bureauveritas.com
PHONE NO: 0091-120-4768147
FOR ANY INVOICING MATTER: MR. MARTIN SEBASTIAN
E. MAIL: martin.sebastian@bureauveritas.com
PHONE NO: 0120-4368200

C/N: (6724)249-0276 JS

"Pls. refer the website www.nabl-india.org to view our Scope of accredited Test"
 Bureau Veritas Consumer Products Services (India) Pvt. Ltd.,
 C-19, Sec - 7 Noida (U.P.) 201301 PH: 4368283/205

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

ULR -TC631224100147819F

PHOTO OF THE SUBMITTED SAMPLE





TEST RESULT
BUREAU VERITAS TEST PROTOCOL
CPSD-AN-06572-USA
CALIFORNIA PROPOSITION 65

Evaluation	Citation/Method	Criteria	Result	Rating
Total lead in footwear	Alameda Superior Court RG-09-459448 / EPA 3050B modified/EPA 3051A modified	<p>[Footwear]</p> <p>All accessible components in footwear shall comply with the following limits (a),(b) and (c):</p> <p>a. Paints and surface coatings shall not exceed 90 ppm (0.009%) total lead content.</p> <p>b. PVC components shall not exceed 200 ppm (0.020%) total lead content.</p> <p>c. Materials or components other than (a) & (b) shall not exceed 300 ppm (0.030%) total lead content.</p> <p>Products that exceed the limit(s) shall utilize a warning statement. Please refer to labeling requirement and the warning statement in CPSD-AN-00108-STIP05 or the labeling section at the beginning of this protocol.</p> <p>Notes:</p> <ul style="list-style-type: none"> - For component test together with CPSIA, composite up to 3 colors / like materials (except metals) is allowed, transfer the CPSIA result here for compliance. - Requirement is not applicable to glass, ceramic and crystal such as cubic zirconia (CZ), glass or rhinestones. - Non-suspect materials, except leather, as defined by the Consumer Products Safety Commission in 16 CFR 1500.91 (d) and (e) will not be tested. 	<p align="center">M</p> <p><u>Total Lead Content:</u></p> <p>Tan Upper Leather + Pink Upper Collar Leather: 0.0011%(11ppm),</p> <p>Brown Piping PU + White Piping PU + Beige Lining/Insock PU: <0.001%(<10ppm),</p> <p>Black Sole Rubber + Brown Sole Binding Rubber: 0.0016%(16ppm),</p> <p>Beige Synthetic Heel Grip: <0.001%(<10ppm),</p> <p align="center">M</p> <p><u>Lead in Surface Coating:</u></p> <p>Pink Upper Collar Leather Coating: 0.0019%(19ppm),</p>	PASS
Phthalates in footwear	CAG out of court settlement 2012-06-14 / Ferreiro Out of Court Settlement 2020-01930S9212 / San Francisco Superior Court CGC-10-497729/CGC-10-498981/CGC-08-481439(Aug 2010)/CGC-12-521346 / Solvent extraction with GC-MS/LC-MS analysis	<p>[Footwear]</p> <p>Product shall not contain more than 0.1% (1000 ppm) of each of DEHP, BBP, DBP, DINP, DIDP and DnHP.</p> <p>Labeling is not allowed by the Consent judgment.</p> <p>Note:</p> <ul style="list-style-type: none"> - Applicable to all accessible plastic substrates. - Vendor is responsible for compliance of all other materials. 	<p align="center">M</p> <p><u>Phthalates Content:</u></p> <p>Brown Piping PU + White Piping PU + Beige Lining/Insock PU: <0.005%(<50ppm),</p> <p>Black Sole Rubber + Brown Sole Binding Rubber: <0.005%(<50ppm),</p>	PASS

